
Concept and Viability Report – Summary Treatment options 
Professional Services: Upgrade of Bulk Sewers, Replacing of 
Small-Bore Sanitation System at Woodlands 
Prepared for Koukamma Local Municipality 

Client Reference No. DWS 22/23-058 
SMEC Internal Ref. EC0047 
8 November 2024 

  
 

 

 

 

  

Concept and Viability Report – Summary Treatment options 

Professional Services: Upgrade of Bulk Sewers, Replacing 
of Small-Bore Sanitation System at Woodlands 
Prepared for: Koukamma Local Municipality 
14 May 2025 
Client Reference No. DWS 22/23-058 

SMEC INTERNAL REF. EC0047 



Concept and Viability Report – Summary Treatment options 
Professional Services: Upgrade of Bulk Sewers, Replacing of 
[...]
Table 4-1 Refurbishment cost ....................................................................................................................... 17 
Table 4-2 Capital cost RBC ........................................................................................................................... 18 
Table 4-3 Biological Nutrient Removal Cost Estimate ..................................................................................... 20 
Table 4-4 O&M cost RBC .............................................................................................................................. 21 
Table 4-5  O&M cost BNR:............................................................................................................................. 21 
 

Abbreviations 
Average Daily Dry Weather Flow         ADWF 

Kilolitre            Kl 

Local Municipality          LM 

Peak Daily Dry Weather Flow         PDWF 

Peak Wet Weather Flow          PWWF 

Wastewater Treatment Works         WWTW



Introduction 

 

Concept and Viability Report – Summary Treatment options 
Professional Services: Upgrade of Bulk Sewers, Replacing of 
Small-Bore Sanitation System at Woodlands 
Prepared for Koukamma LM 

Client Reference No. DWS 22/23-058 
SMEC Internal Ref. EC0050 
8 November 2024 

Page 1 
 

1. Introduction 

1.1 Background 
The Koukamma Local Municipality (LM) has commissioned SMEC South Africa for the design and implementation 
of the internal sewer reticulation, bulk sewer reticulation, and wastewater treatment works within the Woodlands 
Settlement. 

This report contains a summary of the preliminary design and cost estimate of the proposed wastewater 
treatment works (WWTW). 

2. Hydraulic Load 

2.1 Future Hydraulic Load 
Given that the connection points to the Bulk Main are within the designer’s control, the entire development has 
been divided into zones based on their connection points. Please refer to Appendix B for the drainage zone layout 
and their respective connection points to the Bulk Main. 

The future Hydraulic load indicated in Table 3-2 below. 

Table 2-1 Future Hydraulic Load 

Development Type Total 
Units 

Average Daily 
Dry Weather 
Flow (ADWF) 

(Kl/day) 

Peak Daily Dry 
Weather Flow 

(PDWF) (Kl/day) 

Peak Wet 
Weather Flow 

(PWWF) (Kl/day) 

Zone 1 

Low Income Housing 94 35.72 67.87 79.49 

Business  2.47 4.20 5.18 

Educational Facilities  14.55 24.73 29.38 

Sub-Total 52.74 96.8 114.05 

Zone 2 

Low Income Housing 571 216.98 412.83 494.208 

Business  4.10 6.97 8.64 

Educational Facilities  23.34 39.67 47.52 

Sub-Total 244.42 459.47 550.368 

Zone 3 

Low Income Housing 15 8.55 16.25 19.872 

Sub-Total 8.55 16.25 19.872 

Zone 4 

Low-Cost Housing 244 109.80 208.62 250.56 

Business  0.9 1.53 1.728 

Educational Facilities  0.42 0.71 0.864 



Hydraulic Load 

 

Concept and Viability Report – Summary Treatment options 
Professional Services: Upgrade of Bulk Sewers, Replacing of 
Small-Bore Sanitation System at Woodlands 
Prepared for Koukamma LM 

Client Reference No. DWS 22/23-058 
SMEC Internal Ref. EC0050 
8 November 2024 

Page 2 
 

Sub-Total 111.12 210.86 253.152 

Zone 5 

Low Income Housing 114 43.24 82.16 98.496 

Business  1.61 2.74 3.456 

Educational Facilities  0.69 1.17 1.728 

Sub-Total 45.24 85.50 102.816 

Total 462.37 869.45 1041.122 

The total ADWF is 462.37 Kl/day, the PDWF is 869.45Kl/day and the PWWF is 1041.122 Kl/day. 

Refer to Appendix A for all hydraulic load calculations and design assumptions. 

 

 

 Figure 3-2 below indicates the sewer drainage zone post development.  

 
Figure 2-1: Sewer Drainage zone Post Development 

 

 

  



Proposed Sewerage Infrastructure 

 

Concept and Viability Report – Summary Treatment options 
Professional Services: Upgrade of Bulk Sewers, Replacing of 
Small-Bore Sanitation System at Woodlands 
Prepared for Koukamma LM 

Client Reference No. DWS 22/23-058 
SMEC Internal Ref. EC0050 
8 November 2024 

Page 3 
 

3. Proposed Sewerage Infrastructure 

3.1 Wastewater Treatment works 

3.1.1 Wastewater Treatment Plant Design Objectives  

Design Capacity  

• The plant shall be designed for waterborne domestic sewage for the following flows: ADWF – 500kl/d, PDWF 
– 800kl/d, PWWF – 1000kl/d.  

• There is an additional requirement for receiving sewage from “honey suckers”   

 

The influent wastewater from households is expected to primarily consist of domestic sewage, containing a 
mixture of water, organic, and inorganic substances, both dissolved and suspended. Organic substances will 
include carbohydrates, proteins, fats, soap, detergents, and their decomposition products. The strength of 
sewage, whether high or low, can indicate patterns of water consumption: high strength may suggest low water 
usage for consumption, while low strength may indicate higher water consumption and potential dilution from 
stormwater infiltration. High sewage strength is often associated with low-income groups, whereas low sewage 
strength is characteristic of high-income groups.  

Compared to the typical sewage strength, the sewage entering Woodlands WWTW is expected to be medium 
sewage strength. The proposed raw wastewater characteristics to be used is shown in Table 5-2 below.  

Table 3-1 Typical raw wastewater quality data percentiles 

Parameter Units Assumed Influent wastewater 

COD mg/l 750 

TKN mg/l 60 

TP mg/l 10 

pH 
 

7.0 le 

 

Design Effluent Water Quality  

In accordance with the National Water Act 1998 (Act No 36 of 1998), all wastewater treatment works being 
operated in South Africa are required to have a valid water use license which sets out the allowable quantity and 
quality of the effluent that can be discharged. The Woodlands WWTW currently has a valid General Authorization 
in place dated 28 September 2017.  The GA (Ref 27/2/2/K480/7/8) allows a volume of 1772.8 m3/annum into the 
Groot River.  
 
 
The applicable General Limits therefore are:  

• pH     between 5.5 - 9.5  

• EC    5mS/m above intake of 150mS/m  

• Chemical Oxygen Demand ≤ 75 mg/l  

• Nitrate as N   ≤ 15 mg/l  

• Ortho phosphate as P  ≤ 10 mg/l  

• Total ammonia as N  ≤ 6 mg/l  



Proposed Sewerage Infrastructure 

 

Concept and Viability Report – Summary Treatment options 
Professional Services: Upgrade of Bulk Sewers, Replacing of 
Small-Bore Sanitation System at Woodlands 
Prepared for Koukamma LM 

Client Reference No. DWS 22/23-058 
SMEC Internal Ref. EC0050 
8 November 2024 

Page 4 
 

• Suspended Solids  ≤ 25 mg/l  

• Faecal coliforms  1 000 cfu/100 ml  

• E.coli    1 000 cfu/100 ml  

 

3.1.2 Proposed Wastewater Treatment Solution  

3.1.2.1 Option 1 - Oxidation Ponds  

Oxidation ponds, also called lagoons or stabilization ponds, are large, shallow ponds designed to treat 
wastewater through the interaction of sunlight, bacteria, and algae. Algae grow using energy from the sun and 
carbon dioxide and inorganic compounds released by bacteria in water. During the process of photosynthesis, 
the algae release oxygen needed by aerobic bacteria. Mechanical aerators are sometimes installed to supply yet 
more oxygen, thereby reducing the required size of the pond. Sludge deposits in the pond must eventually be 
removed by dredging. Algae remaining in the pond effluent can be removed by filtration or by a combination of 
chemical treatment and settling.  
 

For purposes of the Woodlands WWTW, the utilization of ponds to treat sewerage can be considered if more land 
can be made available.   

  
 

  
 
 
  

Figure 3-1 Oxidation Pond process configuration 

Figure 3-2 Typical layout for oxidation ponds 



Proposed Sewerage Infrastructure 

 

Concept and Viability Report – Summary Treatment options 
Professional Services: Upgrade of Bulk Sewers, Replacing of 
Small-Bore Sanitation System at Woodlands 
Prepared for Koukamma LM 

Client Reference No. DWS 22/23-058 
SMEC Internal Ref. EC0050 
8 November 2024 

Page 5 
 

 

3.1.2.2 Option 2 – Rotating Biological Contactors  

In this treatment system a series of large plastic disks mounted on a horizontal shaft are partially submerged in 
primary effluent. As the shaft rotates, the disks are exposed alternately to air and wastewater, allowing a layer of 
bacteria to grow on the disks and to metabolize the organics in the wastewater.  
  

 
      Figure 3-3 Typical rotating bio-contactor process configuration 

   



Proposed Sewerage Infrastructure 

 

Concept and Viability Report – Summary Treatment options 
Professional Services: Upgrade of Bulk Sewers, Replacing of 
Small-Bore Sanitation System at Woodlands 
Prepared for Koukamma LM 

Client Reference No. DWS 22/23-058 
SMEC Internal Ref. EC0050 
8 November 2024 

Page 6 
 

 

 

3.1.2.3 Option 3 - Extended Aeration Activated Sludge  

  
Extended aeration means that the raw sewage only undergoes screening and grit removal and is then aerated in 
an extended aeration plant without any primary sedimentation. Extended aeration is the simplest form of 
activated sludge and, if using robust aeration equipment; it provides a simple and reliable treatment option. It is 
capable, due to long sludge ages and long hydraulic retention times, to accommodate shock loads better than 
conventional activated sludge with its shorter sludge age and hydraulic retention time. The long sludge age also 
offers the benefit that the sludge can dry on sludge drying beds without additional sludge treatment such as 
anaerobic digestion.  
 

It is also not uncommon that waste activated sludge is taken to sludge lagoons for further stabilisation due to 
natural fermentation and then the sludge is pumped from the lagoons to drying beds in an even more stable form 
which would be less prone to odour problems.  
SMEC recommends that biological denitrification should form part of any form of activated sludge. The process 
offers the following benefits:  

• The denitrification process increases and reinstates the alkalinity consumed and is destroyed during the 
nitrification process. This released alkalinity ensures the effluent becomes less aggressive/corrosive.  

• The process reduces the energy required for treatment significantly as part of the COD would degrade 
through the chemical oxygen created in the nitrification process. Nitrification is the conversion of ammonia 
NH4 to nitrate NO3, and by recycling the NO3 rich mixed liquor to an anoxic zone where no air is introduced, 
the bacteria are forced to utilise the O2 bound in the NO3 molecule for metabolic action, and in the process, 
N2 gas forms for release to the atmosphere, as 80 % nitrogen.  

Figure 3-4 Typical layout for RBC 



Proposed Sewerage Infrastructure 

 

Concept and Viability Report – Summary Treatment options 
Professional Services: Upgrade of Bulk Sewers, Replacing of 
Small-Bore Sanitation System at Woodlands 
Prepared for Koukamma LM 

Client Reference No. DWS 22/23-058 
SMEC Internal Ref. EC0050 
8 November 2024 

Page 7 
 

• The biological denitrification process in a WWTW is a simple process, and it renders the effluent suitable for 
downstream reuse as potable water. If the effluent is not void of nitrate, it would require removal at the 
downstream water treatment works before using it as potable water. Potable water must have > 9.0 mg/ℓ 
nitrate to be safe for use, especially by infants. Processes to remove nitrate at a water treatment works are 
expensive and complex and involves ion exchange, reverse osmosis or adsorption processes all of which are 
expensive and complex. It is thus the opinion of SMEC that maximum denitrification in an activated sludge 
plant should be encouraged.  

3.1.3 Plant Design  
During the design phase, careful consideration will be given to safety, leak and damage prevention, government 
regulations and environmental concerns. As far as reasonably practicable, interruption to the operations of the 
existing works will be avoided with minimal downtime for the cross-connection between the existing and new 
works.  

3.1.3.1 Head of Works  

The new inlet works will be designed with coarse screening (for the removal of rags, paper and large debris) and 
degritting channels (for the removal of sand and grit).  The head of works will be provided with a means of flow 
measurement as required by the Department of Water and Sanitation.    
The screens must be able to screen initial minimum hourly flows as well as expected PWWF for the design 
capacity of the Works.  The head of works will include:  

• A tanker dumping area  
• 1x 10mm coarse mechanical screen    
• 2x degritting channels.  

The flow will be measured in a Parshall flow flume and an ultra-sonic level sensor. A simple mathematical 
equation will be used to convert the level measurements to flow data which records the total influent flow to the 
plant. This   

Figure 3-5 Typical extended aeration process configuration (Onevproject.com, 2016) 



Proposed Sewerage Infrastructure 

 

Concept and Viability Report – Summary Treatment options 
Professional Services: Upgrade of Bulk Sewers, Replacing of 
Small-Bore Sanitation System at Woodlands 
Prepared for Koukamma LM 

Client Reference No. DWS 22/23-058 
SMEC Internal Ref. EC0050 
8 November 2024 

Page 8 
 

 
Figure 3-6 Head of Works 

Option 2 – Rotating Biological Contactor  

A high-level configuration and more detailed overview of the proposed proses is shown in the figures below:  
  

 
Figure 3-7 High level RBC proses 

  
 



Proposed Sewerage Infrastructure 

 

Concept and Viability Report – Summary Treatment options 
Professional Services: Upgrade of Bulk Sewers, Replacing of 
Small-Bore Sanitation System at Woodlands 
Prepared for Koukamma LM 

Client Reference No. DWS 22/23-058 
SMEC Internal Ref. EC0050 
8 November 2024 

Page 9 
 

 
Figure 3-8 Head of Works 

Primary Phase Separation  

The septic tank allows for the gross removal of organic material by settlement and anaerobic oxidation. The septic 
tank makes provision for the accumulation of this material and has design features incorporated to ensure that 
this activity does not cause unnecessary blockages across the tank.   
All septic tanks do require servicing and desludging at some stage since the rate of sludge accumulation exceeds 
the slow growth rate of the anaerobic bacteria and hence their capacity to break down organic material.   
The settled sewage from the septic tank is then discharged under gravity to the RBC stage where further organic 
reduction and ammonia nitrification is achieved under aerobic conditions.  The aerobic conditions are achieved 
by the rotation of the discs, on which the micro-organisms are attached and growing, at a low speed of 
approximately 3 to 4 RPM. The discs are 3m in diameter and 5m long with 6151m2 EBA. End bearings are provided 
to secure the unit to the RBC basin.  The energy requirement per rotor is 2.25kW.   
A secondary settling tank, or humus tank, is required for the collection and removal of surplus bacteria that is 
removed from the discs by the rotating action of the discs in and out of the water. The Becon Watertech design 
utilises the standard Dortmund type tank for this application. The collected humus is returned to the septic tank 
for anaerobic digestion, eliminating the need for sludge drying beds on site. A desludge pump is provided for this 
purpose.   
Since pathogenic bacteria are not removed by the micro-organism population generated in any sewage treatment 
process by any adequate degree, a tertiary disinfection stage is typically deployed to eliminate the potentially 
disease forming bacteria. Provision has been made for disinfection (sodium hypochlorite dosage recommended).  

Option 3 – Extended Aeration Activated Sludge  

Balancing Tank   

 The common use of a balancing tank within the process train at a wastewater facility is to attenuate daily peak 
flow rates through the works. This will ensure that only the Average Dry Weather Flow needs to be catered for in 
the Biological Reactor Unit, which will reduce capital expenditure.  This will ensure a constant food source for the 